ORI @ Arcanis


http://san-clemente.org/�

e, e e City of San Clemente

California 100 Avenida Presidio ® San Clemente, CA 92672

2010 Urban Water
Management Plan

June 2011

Report Prepared By:

Malcolm Pirnie, Inc.

8001 Irvine Center Drive

Suite 1100
Irvine, CA 92618 A/‘:)ALCOI-

949-450-9901

IRNI



http://san-clemente.org/�

Table of Contents

Contents
Executive Summary 1
1. Introduction 1-1
1.1. Urban Water Management Plan Requirements.............ccccccoeviiiiiieee 1-1
1.2, AQENCY OVEIVIEBW ....eeiiiieeei ittt ettt e e e e e e e e e e e s e st e e e e e e e s ss b s baeeeeaeeesnntsreneaens 1-4
1.3. Service Area and Facilities ........coourri i 1-4
1.3.1. San Clemente’s ServiCe Ar€a ........ccuueiiiiii i 1-4
[...]
two hundred dollars (5200) for residential accounts.
Commercial, industrial, and irrigation accounts will have a fine
not to exceed four hundred dollars ($400) and a water waste
use fee of four (4) times the regular water rate for each billing
unit of water that the City estimates is wasted along with the
written notice and administrative fee.

Any

Third and Subsequent Violations — Written notice, fifty dollar
administrative fee payable to the City, and a five hundred dollar
($500) fine for residential accounts. Commercial, industrial, and
irrigation accounts will have a fine not to exceed one thousand
dollars (51000) and a water waste use fee of four (4) times the
regular water rate for each billing unit of water that the City
estimates is wasted along with the written notice and
administrative fee.

Any

Any Violation — Possible abatement of violation as a nuisance.

Any

Possible termination of water service to the site of the violation.

Any

Consumption Reduction Methods

The City has established reduction methods in Chapter 13.12 of the Municipa Code of
the City of San Clemente (Appendix D). Reductions methods and prohibitions for stages
| through Il are detailed in Table 5-7. The cumulative implementation of these
prohibitions will result in a greater than 40% reduction in water use.

City of San Clemente
A|I|-2Cf\(.|)l 2010 Urban Water Management Plan

5-19




Section 5
Water Supplies Contingency Plan

Table 5-7: Consumption Reduction Methods

Stage When Proiected
Consumption Reduction Methods Method Takes o
Reduction (%)
Effect
Water Watch Conservation Measures 1 10%
Water Alert Conservation Measures 2 10-20%
Water Warning Conservation Measures 3 21-40%
Water Emergency Conservation Measures 4 >40%

5.6. Impacts to Revenue

A cash reserve fund in the amount of 8% of the total operating expenditures has been
established to offset an interruption of revenues from declined water sales and
unanticipated or emergency expenditures. Initial responses to revenue declines include
deferment of supply purchases, utilization of supply inventory reserves, and reduction of
non-essential contractual services and postponement of capital equipment purchases. In
addition to the expected decrease of revenue during periods of water shortages, thereis a
corresponding decrease in expenditures of purchased water supplies and energy costs for
water transportation.

The City will closely monitor revenue requirements during extended periods of water
shortages and if necessary, will implement special charges or rate adjustments to ensure
revenue needs are met.

Table 5-8: Proposed Measures to Overcome Revenue Impacts

Name of Measures
Rate Adjustment
Development of Reserves (e.g. Rate
Stabilization Reserve)
Implement Water Shortage Surcharge
Cost of Service Analysis

Table 5-9: Proposed Measures to Overcome Expenditure Impacts

Name of Measures

Scale Back Meter Replacement Program

Reduce Annual Equipment Maintenance

Reduce Depreciation Contributions

Reduce Conservation Media Outreach

City of San Clemente
Alll-ch\(.l)l 2010 Urban Water Management Plan 5-20




Section 5
Water Supplies Contingency Plan

5.7. Reduction Measuring Mechanism

Water Use Monitoring Procedure
Ordinance

The City of San Clemente has adopted an ordinance to respond to shortages of water
supplies. Chapter 13.12 of the Municipal Code of the City of San Clemente specifically
addresses regulations, restrictions and priorities on the delivery, consumption and use of
water within the service area of the City during periods of water supply shortages. The
municipal code also implements seasonal and year round water conservation measures
and describes appropriate levels of enforcement.

A copy of Chapter 13.12 of the Municipa Code of the City isincluded as Appendix D.
Monitoring Procedure

During normal supply conditions, potable water production is recorded daily and
importation water deliveries are recorded monthly.

During periods of water shortages, water levels at Bradt Reservoir are used as a
barometer to determine water importation supply rates. Bradt Reservoir has a capacity of
48 million galons and normally operates between 35 and 48 million gallons. Operations
bench marked 4 operating levels, each with defined water use reduction criteria.

Additional water reduction may be implemented in the event of a planned temporary
water shortage due to repairs. The Utilities manager and staff will implement voluntary
water reduction planning to ensure stored supplies will last for the duration of the planned
shortage. Operations will monitor stored water levels daily aong with groundwater
production rates during the shortage event.

In the event of awater supply allocation from Metropolitan and MWDOC, MWDOC will
provide the City with a water use monthly report that will compare the City’s current
cumulative retail usage to its alocation baseline. MWDOC will also provide quarterly
reports on the City’s cumulative retail usage versusits alocation baseline.

Reduction Monitoring Mechanisms are listed in Table 5-10.

City of San Clemente
Alll-ch\(.l)[ 2010 Urban Water Management Plan 5-21




Section 5
Water Supplies Contingency Plan

Table 5-10: Water Use Monitoring Mechanisms

Mechanisms for Determining Actual Reductions

Type of Data Expected

Use average water use to determine reductions

Average reduction

Increase monitoring of importation storage and
supplies

Reservoir level data, flow data

Increase monitoring of groundwater production

Compare production data with target
production

Increase leak detection monitoring program and
system audits

Identify water loss

Increase customer meter reading

Consumption data and high water use

Increase customer meter calibration, repairs and
replacement

Increase in meter read accuracy

MWDOC Water Use Monthly Reports

Comparison of cumulative retail usage
to allocation baseline.

Automated sensors and telemetry

Monitor reservoir levels

City of San Clemente
2010 Urban Water Management Plan

ALCO|
IRNI

5-22




6. Recycled Water

6.1. Agency Coordination

There are a number of water agencies in south Orange County that provide potable water
service as well as wastewater collection and treatment. These agencies depend on
imported water supplies for the majority of their potable water supplies due to misfortune
of geography in that very little groundwater supplies are available. These agencies have
been in the forefront of recycled water development to diversify water supplies.

The City owns and operates a Water Recycling Plant (WRP) located within the City. In
1995, the City completed a recycled water use master plan that was updated in 2007 in
which various agencies provided information and assistance in developing the recycled
water plan and are listed in Table 6-1.

Table 6-1: Participating Agencies

Participating Agencies Participated
Water Agencies San Clemente, MWDOC

Wastewater Agencies San Clemente, SOCWA

Groundwater Agencies San Clemente

6.2. Wastewater Description and Disposal

The City provides wastewater service to most areas within the City boundaries. The 14.7
sguare mile service area contains approximately 180 miles of gravity sewers ranging in
size from 6" to 24" in diameter, 10 pump stations and 5 miles of pressure force mains.
Wastewater is conveyed to the treatment plant located on Avenida Pico from two pump
stations situated in the vicinity of the plant. The pump stations are equipped with variable
frequency drives that pace incoming flows to the treatment plant.

Wastewater first enters the treatment plant at the headworks building for metering,
screening and grit removal. Incoming flows are accurately metered through a Parshall
flume combined with ultra-sonic flow meter, screened through bar screens to remove the
larger debris that can clog downstream piping, pumps and equipment, then conveyed into
grit tanks for removal of coarse material such as sand and other fine inorganic material
particles that cause wear in pumps and occupy valuable space in the digesters.

ALCO! City of San Clemente
IRNI 2010 Urban Water Management Plan 6-1




Section 6
Recycled Water

The first treatment process is primary clarification. The clarifiers provide a quiescent
zone to promote the settling of suspended solids. Along with the removal of the majority
of these solids a portion of the biological oxygen demanding (BOD) substances and
grease and oils are also removed.

The next step is the activated sludge process which consists of aeration basins and
secondary clarifiers. The aeration basins contain a population of bacteria and other
microorganisms defined as mixed liquor. The mixed liquor culture feeds on the primary
effluent suspended material and soluble BOD. Air is pumped and diffused into the
aeration basins to provide aerobic conditions and mixing.

The mixed liquor then flows to the secondary clarifiers, which are similar to the primary
units. The mixed liquor settles and is collected at one end of the basin. The majority of
the settled mixed liquor is returned to the aeration basins to treat incoming primary
effluent. To maintain balance in this biological treatment process a portion of the mixed
liquor is removed from the process. The clear liquid called secondary effluent then flows
through the Land Outfall to SOCWA (South Orange County Wastewater Authority)
Ocean Outfall for disposal.

A portion is diverted and pumped to the reclamation process. Reclamation provides
further treatment beyond secondary and is commonly referred to as Tertiary Treatment.
The process includes chemica addition to promote the formation of floc. Flocculation
results in the aggregation of larger secondary effluent suspended solids into larger
particles. The flocculated effluent is then filtered and disinfected by chlorine. The tertiary
effluent is used within the plant and distributed offsite to the Municipal and Bella Collina
Golf Courses.

Effluent from the City's Water Treatment Plant that is not used for recycled water enters a
land outfall splitter box before discharging to the South Orange County Wastewater
Authority's Ocean Ouitfall for disposal. Turbidity levels are monitored at the splitter box
and, if within specifications, a portion of secondary effluent is diverted to the reclamation
facilitiesfor tertiary treatment.

Solids removed from the primary clarifiers (primary sludge) and secondary clarifiers
(waste activated sludge) are pumped to anaerobic digesters. The digesters further treat the
solids to reduce their organic content. The resulting bio-solids are then conditioned,
dewatered and trucked to aregional composting site.

Table 6-2 summarizes the past, current, and projected wastewater volumes collected and
treated, and the quantity of wastewater treated to recycled water standards for treatment
plants within the City’s service area. Table 6-3 summarizes the disposal method, and
treatment level of discharge volumes.

ALCO! City of San Clemente
IRNI 2010 Urban Water Management Plan 6-2




Section 6
Recycled Water

Table 6-2: Wastewater Collection and Treatment (AFY)

Fiscal Year Ending
2005 | 2010 | 2015 | 2020 | 2025 | 2030 | 2035-opt

Type of Wastewater

Wastewater Collected &

. . 4,200 | 4,400 | 4,700 | 5,000 | 5,000 | 5,000 5,000
Treated in Service Area

Volume that Meets Recycled

Water Standards 700 900 | 1,500 | 1,830 | 1,830 | 1,830 1,830

Table 6-3: Disposal of Wastewater (Non-Recycled) (AFY)

Fiscal Year Ending
Method of
. Treatment Level
Disposal 2010 | 2015 | 2020 | 2025 | 2030 | 2035-opt
Ocean Outfall Secondary/Tertiary | 3,500 | 3,200 | 3,170 | 3,170 | 3,170 3,170

6.3. Current Recycled Water Uses

The City currently owns and operates a 2.2 MGD WRP that takes a portion of the City’s
wastewater and treats it to tertiary levels. The recycled water is used for irrigation and
process water at the treatment plant and sold to the Municipa and Bella Collina Golf
Courses. In FY 09-10 approximately 430 AF of recycled water from the WRP was used
to irrigate the City’s Municipal Golf Course, or approximately 3.5% of the City’s total
water demand in FY 09-10.

Table 6-4 below illustrates the current uses for recycled water in the City. The usage is
limited to landscape irrigation with atertiary treatment level.

ALCO! City of San Clemente
IRNI 2010 Urban Water Management Plan 6-3




Section 6
Recycled Water

Table 6-4: Current Recycled Water Uses (AFY)

Fiscal Year Ending
User Type Treatment Level
2010
Agriculture
Landscape Tertiary 600
Wildlife Habitat
Wetlands
Industrial
Groundwater Recharge
WRP Process Water Tertiary 300
Total 900

6.4. Potential Recycled Water Uses

The City is in the design process to expand its WRP from 2.2 MGD to 4.4 MGD, based
on the 2007 Recycled Water Master Plan. The projected total recycled water demand will
increase to 1,830 AFY and will include nearly 9 miles of pipelines, conversion of a
domestic water reservoir to recycled water storage, and a pressure reducing station as
well as an interconnection with Santa Margarita Water District. This expansion will
reduce the City’s dependency on imported water by approximately 10%. The project
schedule estimates construction to begin in the fall of 2011 with the first phase of new
recycled water customers to come on-linein 2013.

Tables 6-5 and 6-6 represent projected recycled water use within the City’s service area
through 2035. Recycled water use will increase by more than double through the 25-year
period, with landscape irrigation as its sole use.

Table 6-5: Projected Future Use of Recycled Water in Service Area (AFY)

Fiscal Year Ending
2010 2015 2020 2025 2030 2035-opt

User Type

Projected Use of

Recycled Water 900 1,500 1,830 1,830 1,830 1,830

ALCO! City of San Clemente
IRNI 2010 Urban Water Management Plan 6-4




Section 6

Recycled Water
Table 6-6: Projected Recycled Water Uses (AFY)
P — Treatment Fiscal Year Ending
Level 2015 2020 2025 2030 2035-opt
Agriculture
Landscape Tertiary 1,200 1,530 1,530 1,530 1,530
Wildlife Habitat
Wetlands
Industrial
Groundwater Recharge
WRP Process Water Tertiary 300 300 300 300 300
Total 1,500 1,830 1,830 1,830 1,830

Table 6-7 compares the recycled water use projections from the City’s 2005 UWMP with
actual 2010 recycled water use.

Table 6-7: Recycled Water Uses — 2005 Projections compared with 2010 Actual (AFY)

User Type 2005 Projection for 2010 2010 Actual Use

Agriculture

Landscape 956 600

Wildlife Habitat
Wetlands
Industrial

Groundwater Recharge
WRP Process Water 300 300
Total 1,256 900

6.4.1. Direct Non-Potable Reuse

The City currently uses water from their recycled water system for direct non-potable
reuse such aslandscape irrigation.

6.4.2. Indirect Potable Reuse
The City does not have the potential for indirect potable reuse within their service area.

6.5. Optimization Plan

The City has advocated the use of recycled water since 1957 and requires recycled
systems where applicable and feasible.

ALCO! City of San Clemente
IRNI 2010 Urban Water Management Plan 6-5




Section 6
Recycled Water

Recycled projects receive a discounted flat rate for using recycled water. The rate is
$100/AF less than the retail cost of potable water.

Utilizing recycled water also provides customers with a more reliable supply of water
that is not subject to water supply allocations imposed by Metropolitan or MWDOC.

The City will conduct future cost/benefit analyses for recycled water projects, and seek
creative solutions to facilitate dedicated irrigation accounts using potable water to convert
over to recycled water, in coordination with  MWDOC, Metropolitan and other
cooperative agencies. These include solutions for funding, regulatory requirements,
institutional arrangements and public acceptance.

ALCO! City of San Clemente
IRNI 2010 Urban Water Management Plan 6-6




7. Future Water Supply Projects and Programs

7.1. Water Management Tools

The City is developing a diversified portfolio of water supplies such as doubling its
recycling capacity, optimizing Groundwater production, and promoting water use